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B..

3. Carrier Frequency Separation

Test Report Number: BTF230725R00601

3.1 Antl

3.1.1 Test Result

Antl

Mode TX Frequency |Packet [Channel Separation [20dB Bandwidth [Limit Verdict
Type (MHz) Type (MH2z) (MH2z) (MH2z)

GFSK SISO HOPP DH5 0.980 0.849 >=0.849 |Pass

Pi/ADQPSK |SISO HOPP 2DH5 0.994 1.280 >=0.853 |Pass

8DPSK SISO HOPP 3DH5 0.998 1.302 >=0.868 |Pass
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3.1.2 Test Graph
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4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Test Report Number: BTF230725R00601

TX Frequenc Packet Num of Hopping Frequencies .
Mode Type (Mqu) ’ Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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5. Time of Occupancy (Dwell Time)
5.1 Antl
5.1.1 Test Result

Test Report Number: BTF230725R00601

Antl
Duration of . |Num of Pulse in _—
Mode R/(pe I(:'\;I(i(iqzu)ency$3sléet Single Pulse ggrsigévgt;on Observation .I?ivrﬁl (ms) I(‘r'n”;')t \Verdict
(ms) Period
DH1 10.380 31.600 320 121.600 [<=400 |Pass
GFSK SISO HOPP DH3 |1.638 31.600 160 262.080 [<=400 |Pass
DH5 [2.898 31.600 120 347.760 |<=400 |Pass
2DH1 |0.402 31.600 321 129.042 [<=400 |Pass
Pi/ADQPSK|SISO [HOPP 2DH3 [1.640 31.600 158 259.120 =400 |Pass
2DH5 [2.902 31.600 115 333.730 [<=400 |Pass
3DH1 |0.386 31.600 320 123.520 [<=400 |Pass
8DPSK SISO HOPP 3DH3 |1.640 31.600 159 260.760 [<=400 |Pass
3DH5 [2.904 31.600 108 313.632 [<=400 |Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230725R00601

6.1 Ref
6.1.1 Test Result
TX Frequency Packet Level of Reference

Mode Type (MHZz) Type ANT (dBm)
2402 DH5 1 5.25

GFSK SISO 2441 DH5 1 5.46
2480 DH5 1 5.31
2402 2DH5 1 4.62

Pi/ADQPSK SISO 2441 2DH5 1 4.74
2480 2DH5 1 4.74
2402 3DH5 1 4.51

8DPSK SISO 2441 3DH5 1 4.74
2480 3DH5 1 4.65

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph
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6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit '
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 5.46 -14.54 Pass
2441 DH5 1 5.46 -14.54 Pass
SR SIS 2480 DH5 1 5.46 -14.54 Pass
HOPP DH5 1 5.46 -14.54 Pass
2402 2DH5 1 4.74 -15.26 Pass
. 2441 2DH5 1 4.74 -15.26 Pass
PLERORSK SISO 2480 2DH5 1 4.74 -15.26 Pass
HOPP 2DH5 1 4.74 -15.26 Pass
2402 3DH5 1 4.74 -15.26 Pass
2441 3DH5 1 4.74 -15.26 Pass
8DPSK SISO 2480 3DH5 1 4.74 -15.26 Pass
HOPP 3DH5 1 4.74 -15.26 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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7. Form731
7.1 Form731
7.1.1 Test Result

Test Report Number: BTF230725R00601

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0040

5.98
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IC AIC8800D
1. Bandwidth
1.1 OBW
1.1.1 Test Result
0 - -
Mode TX Frequency Packet ANT 99% Occupied Bandwidth (MHz) Verdict
Type (MHz) Type Result
2402 DH5 1 0.746 Pass
GFSK SISO 2441 DH5 1 0.749 Pass
2480 DH5 1 0.748 Pass
2402 2DH5 1 1.148 Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.146 Pass
2480 2DH5 1 1.145 Pass
2402 3DH5 1 1.157 Pass
8DPSK SISO 2441 3DH5 1 1.155 Pass
2480 3DH5 1 1.153 Pass
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1.1.2 Test Graph
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1.2 20dB BW
1.2.1 Test Result
TX Frequency Packet 20dB Bandwidth (MHz) :
Mode Type (MH2) Type ANT Result Verdict
2402 DH5 1 0.850 Pass
GFSK SISO 2441 DH5 1 0.849 Pass
2480 DH5 1 0.848 Pass
2402 2DH5 1 1.285 Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.283 Pass
2480 2DH5 1 1.281 Pass
2402 3DH5 1 1.303 Pass
8DPSK SISO 2441 3DH5 1 1.300 Pass
2480 3DH5 1 1.293 Pass
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1.2.2 Test Graph
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2. Maximum Conducted Output Power

2.1 Power
2.1.1 Test Result
T Frequency Packet Maximum Peak Conducted Output Power .
Mode Type (MHzZ) Type (dBm) Verdict
ANT1 Limit
2402 DH5 6.59 <=30 Pass
GFSK SISO 2441 DH5 7.11 <=30 Pass
2480 DH5 7.38 <=30 Pass
2402 2DH5 6.08 <=20.97 Pass
Pi/ADQPSK SISO 2441 2DH5 6.56 <=20.97 Pass
2480 2DH5 6.78 <=20.97 Pass
2402 3DH5 6.08 <=20.97 Pass
8DPSK SISO 2441 3DH5 6.55 <=20.97 Pass
2480 3DH5 6.78 <=20.97 Pass
Notel: Antenna Gain: Antl: 2.00dBi;
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2.1.2 Test Graph
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3. Carrier Frequency Separation

Test Report Number: BTF230725R00601

3.1 Antl
3.1.1 Test Result
Antl
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit .
iMbde Type | (MH2) Type (MH2) (MH2) (MHz) | verdict
GFSK SISO HOPP DH5 0.992 0.916 >=0.916 Pass
Pi/4ADQPSK | SISO HOPP 2DH5 1.001 1.284 >=0.856 Pass
8DPSK SISO HOPP 3DH5 1.001 1.305 >=0.87 Pass

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 127 of 162




LAB

3.1.2 Test Graph
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4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Test Report Number: BTF230725R00601

TX Frequency Packet Num of Hopping Frequencies :
Mede Type (MH2) Type ANT1 Limit Vet
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4DQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.1.2 Test Graph
GFSK_DH5 HOPP_Antl NTNV
} =
10 4 """"""""""""""""""""""""""""""""""""""""""" | GBW: 360 kriz
| s Y ﬁkx Hold
ek i Tw Hmmm MAsAAmAM mm mn i "u‘ """" §x3@g¥@¥;‘ﬁ%%°ﬂns
\‘H'|H'”‘|H UU”‘U\"\'f“”ﬂ"\"\“l‘\‘\"\'” |‘ T NH”’"“M‘ ‘\‘H“H'\ I\ muﬁ\lu ' woop: Gonfinve
NI \w I HIIHH I IH\IHH \IM\||M| | Muuuuu Il
muu fifl HWH ww HVHH r it mmvw
‘ HOPP Num: 79
(- I Y A R N R N R T
S L1
E |
=40 e L T ______
o
80 — Trace
2398.0 24855
Frequency (MHz)
Pi/4ADQPSK 2DH5 HOPP_Antl NTNV
20 Ant: Ant1
Start: 2398 MHz
Stop: 2485.5 MHz
RBW: 300 kHz
L | VBW-: 300 kHz
Detector: Peak
e
1 T SN A USOUSUU SN SO AU S S S —.___| SweepTime: 1.33 ms

Level (dBm)

Al

'u”‘“ WM Wi f NG r“”'w”\f W” il w‘” MN Vo [

HOPP Num: 79

Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 131 of 162

BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




|
Test Report Number: BTF230725R00601

LAB
8DPSK_3DH5 HOPP Antl NTNV
20 Ant: Ant1
Start: 2398 MHz
Stop: 2485.5 MHz
RBW: 300 kHz
10 4 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint. 10001
s i AT T “m ™ " LA IL i Swaon: Contrive
'“\ ! JJ W‘ \-H"»,l'm U'\\ \,Jq “Hu \\ ~f lL U\f IJV””MV”L n -.ﬂﬁ Mw\\ il \HJ er W Wﬂ'\. M‘Jl\“\‘\‘
=10 + ‘l
| | HOPP Num: 79
— 20 4
E
om
T
— -30 + ‘
[2)
8 |
()]
- -40 J i
| |
=50 - : : lﬂ
f
-60 !
I Yo
_70 -
80 — Trace
2398.0 24855

Frequency (MHz)

Page 132 of 162

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



B..

5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230725R00601

5.1 Antl
5.1.1 Test Result
Antl
Duration of ! Num of Pulse in .
Mode T-;;)(e Fr?&lﬁezr;cypﬁfg:t Single Pulse O;);ﬁ(r)\(/jaéc;n Observation Tinl?(:v{(aris) I(_r[r]ny)t Verdict
(ms) Period
DH1 0.376 31.600 320 120.320 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.636 31.600 159 260.124 |<=400| Pass
DH5 2.888 31.600 101 291.688 |<=400| Pass
2DH1 0.388 31.600 320 124.160 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.374 31.600 157 215.718 |<=400| Pass
2DH5 2.902 31.600 108 313.416 |<=400| Pass
3DH1 0.386 31.600 320 123.520 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.652 31.600 145 239.540 |<=400| Pass
3DH5 2.902 31.600 106 307.612 |<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230725R00601

6.1 Ref
6.1.1 Test Result
Mode T-;;):)(e Fr((a&l:_lezr)\cy P—?;[l;st ANT Level (z:; gr?]f)erence
2402 DH5 1
GFSK SISO 2441 DH5 1 -0.31
2480 DH5 1 -0.63
2402 2DH5 1
Pi/4ADQPSK SISO 2441 2DH5 1 -2.46
2480 2DH5 1 -0.67
2402 3DH5 1
8DPSK SISO 2441 3DH5 1 -2.15
2480 3DH5 1 -0.21
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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